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CUSTOMER NAME: SUZHOU TECON CONSTRUCTION TECHNOLOGY CO., LTD.
ADDRESS: ROOM 1108-1109, BLOCK A, BUILDING 2, LEFO COMMERCIAL
CENTER, WUZHONG DISTRICT, SUZHOU

This Report supersedes the Report No. SHIN190501191CCM dated: May. 17, 2019 issued by SGS,
original report will be invalid from today.

Sample Name : TMP350
Product specification : 1950-3500mm
Material and Mark : Aluminium 6061-T6

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required : Failure Load Test

Test Method : With reference to EN 1065:1998 and clients’ requirement
Date of Receipt : May. 05, 2019

Testing Start Date : May. 05, 2019

Testing End Date : May. 16, 2019

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services (Shanghai) Co., Ltd.

Joyce L]

Joyce Li
Authorized signatory
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Summary of Result(s):
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No. Test item Test Method Test Result Conclusion

1 Failure Load Test 1 ) See Result /

With reference to EN 1065:1998
and clients’ requirement

2 Failure Load Test 2 See Result /

With reference to EN 1065:1998
and clients’ requirement

Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;

/ : Not Ap

ply to the judgment.

QOriginal Sample Photo(s):
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1. Testitem: Failure Load Test 1
Test method: With reference to EN 1065:1998 and clients’ requirement

Test condition:

Inner tube: 86.76mm x 86.76mm
Outer tube: 100.50mm x 100.50mm
Adjust height: 1955mm~3519mm
Unit weight: 18.63kg, 1pc

Test procedure:

1) Place the aluminium prop on a steel plate with the inclined angle 1° , the prop shall be assembled

to be tested at the height specified by client.

2) Apply an axial compression test load via a steel ball at the head of the prop with an eccentricity of

10mm.

3) The load shall be increased until the plastic deformation occurs or the test load cannot be

increased usefully.

4) Record the failure load and the failure mode.

Test result:

Sample No.

Test height (mm) Failure load (kN) Failure mode

1

3500 99.1 The inner tube was bent.

Unless otherwise agreed in writing, thla documenl is issued by the Company subject to its General Cr:nditlons of Ser\rlee prinl.ed
ovarleaf, available on request or accessibl ea hﬂ [fwww.sgs com/en/Terms-and-Conditions.aspx and, for

subject to Terms and Conditions for Electro uments at hitp:/fwww.sgs.com/en/Terms-an Gondimmmarms-e Oocument a5px.
Attention is drawn to the limiation of Iiabillly Indnmnlﬂca!lon and Juris ion Issues defined therein. Any er of this document Is
advised that information contalned hereon reflects the Company's findings at the time of lls Inter\rsntlon Ol'lly and within the limits of
Client's instructions, if any, The Company's sole reuponatbl]i:; is to its Clien! and this de d es not te parties fo a
transaction from exarcising all thair rights and oh!lgallnns un ar he t cannot be reproduced
except in full, wllhout jprior wrltten pp of the By unat ized alteration, for Jary or falsification of the content or

of this d ul d to the fullest extent of the law. Unless otherwise stated the

tis ffenders ma
results shown in this test report refer only lo the sample(s) hastm:rand such sample(s) are retained for 30 days only.
Attention:To check the authenticity of testing | inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or emall: CN.Docchecki@sgs.com

No.68, Block 1153, East Kang Oizo Road, Pujong District, Shangha, Ching. 201319 1(96:21)61196300  F(86-21)61191853/68163920  wwwisgsgroup.com.cn
S - 58 - 2 B % BE11505602 @M 201310 1(85:21)61106300  1(86-21)61191853/68183020 e sgs.china@sgs.com
]

Member of the SGS Group (SGS SA)




TEST REPORT

No. : SHIN190501191CCM-01
Date : May. 20, 2019
Page: 4of 7

Test photos:

In test After test

Unlveas olherwlse agreed in wrlunn. thla documenl is issued by the Company subject to its Gsneral Cr:nditlons of Ser\rlee prlnl.ed
on at http:/fwww.sgs.col nnJTnmm and-Conditions.aspx and

subject to Terms and Gomlitlann for Elet:tmnir. uments at ?
Attention is drawn to the limiation of liabllity, indemnification an 5 ny
advised that information contained hereon reflects the Company's findings at the time o!' lls Inter\rsntlon Ol'lly nnd wll.hln the limits of
Client's instructions, if any. The Company's sole responsibility is to its CIIenl and this de d es not te parties fo a
transaction from exarcising all thair rights and ohllgallnns under the t cannot be reproduced
except in full, wllhout jprior wrlttnn pp of the pany. Any unat ized alteration, I’coqary or falsification of the content or
of this d tis ful and offenders ma: d to the fullest extent of the law. Unless otherwise stated the
results shown in this test mpm refer only to the sample(s) hastad'and such sample(s) are retained for 30 days only.
Attention:To check the authenticity of testing | inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or emall: CN.Docchecki@sgs.com

No.68, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China, 201319 1(86:21) 61196300  £(86-21)61191853/66183320  www.sgsgroup.com.cn

hiE - b3 - 582 04 BR11505602 fR45 201319  1(36-21)61196300  F(36-21)61191853/88183020 e sgs.china@sgs.com
]
Member of the SGS Group (SGS SA)



TEST REPORT

No. : SHIN190501191CCM-01
Date : May. 20, 2019
Page: 5o0f 7

2. Testitem: Failure Load Test 2

Test method: With reference to EN 1065:1998 and clients’ requirement

Test condition:
Inner tube: 86.76mm x 86.76mm
Outer tube: 100.50mm x 100.50mm
Adjust height: 1955mm~3519mm
Unit weight: 18.63kg, 1pc

Test procedure:

1)

2)

3)

4)

Place the aluminium prop on a steel plate with the inclined angle 1° , the prop shall be assembled

to be tested at each height specified by client(See Table 1).
Apply an axial compression test load via a steel ball at the head of the prop with an eccentricity of

10mm.

The load shall be increased until it reached to the values specified by the client (See Table 1),

record the load and sample status at each height.

Continue to increase the load until plastic deformation occurs or the test load cannot be increased

usefully at the height of 2.8m, record the failure load and the failure mode.

Table 1 Test sequence

Test sequence Test height (m) Test load (kN)
1 1.95 176
2 2.0 176
3 2.2 154
4 24 136
S 2.6 122
6 2.8 114
7 2.8 Failure load
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Test result:
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Sample No. Test height (m) Test load (kN) Test result

1.95 176 The sample was intact.
2.0 176 The sample was intact.
2.2 154 The sample was intact.

2 2.4 136 The sample was intact.
2.6 122 The sample was intact.
2.8 114 The sample was intact.
- / When the load reached 161.4kN, the

inner tube was bent.
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Test photos:

During test After test
dhkkkkhdh® End of report******i*
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